wesonns. FCC/IC TEST REPORT

Report No.

FR650602

* Test Mode : Mode 2

* Polarization : Horizontal
m The test that passed at minimum margin was marked by the frame in the following table.

Data:

1
Level {dBuVim)
80

File: D:\Projecti2006Q2\E B \Part 1SCWWLANIB02.11b TX_CHO6.EMI (20}

Date: 2006-05-02

FCC/CLASS B
I "
T} S | 6B
P . |
1
3 3
0
30 a4, 138. 192, 300
Frequency {(MHz)
Site . 03CHOE-HY
Condition : EI-LOG-2004-1122 HORIZONTAL
EUT . PDiik Phone
Povrer - 12Vanib0Hz SUNFONE{ MODEL 4 CEOSW1 4)
Mladel . TP4A2
Memo : 80211k TX CHOG_2437MHz
Plane :
Over Limit Read
Freq Level Limit Line Level Remark Factor
Wiz dBuV/n dB dBuV/m  dBu¥ dB
1 @ 101.28 2689 -16.61 43.50 45.95 QF -19.07
Z @ 119.64 23.01 -20.49 43.50 39.99 QP -16.98
3@ 205.68 2429 -21.71 46.00 39.19 QF -14.90
SPORTON International Inc. Page No. : 88 0f 131
TEL : 886-2-2696-2468 Report Issued Date : May 18, 2006
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : QQXUPX001
IC ID : 4626A-UPX001



wanonian. FCC/IC TEST REPORT Report No. FR650602
Data: 2 File: D:\Projectt200602¥E B \Part 1SCRALANB02.11b TX_CHOB.EMI (20}
80 Lewvel {dBuvin) Date: 2006-05-02
FCC CLASS-B
-iulB
10
1 ) J
¢ 300 440. 580. 720. 860. 1000
Frequency (MHz)
Zite : D3CHOS-HY
Condition : BI-LOG-2004-1122 HORIZONTAL
EUT : Pk Phone
Power : 12Vac0Hz SUTHFONE MODEL ACEDSVIIA)
Model : P42
Memo : 80211k TX CHOG_2437MHz
Plane !
Over Limit Read
Freq Level Limit Line Level Remark Factor
Wiz dBuV/n dB dBuV/m  dBu¥ dB
1 @ 323.80 27.30 -18.70 46.00 41.2Z (P -13.92
2 a 420.40 23,93 -20.07 46.00 36.61 QP -10.69
3@ 083.90 29.48 -24.52 34.00 31.21 QF -1.73
Data: 3 File: D:\Projecti2006 0235 ¥ \Part 1SCRVLAN'B02.11b TX_CHOG.EMI (20}
17 Lewvel (dBuv/im) Date: 2006-05-02
2
FCC CLASS B
-HiB
59 5 FCC CLASS-B {AVG)
! T
g 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz)
Site : 03CHOS-HY
Condition : HF-ANT-080410 HORIZOHTAL
EUT : Pk Phone
Porrey + 1 2Var/B0Hz SUNFONE MODEL - ACEDSVI1A)
Model : P42
Mema ; B02.11h T CHO&_24537MH=
Plane : El
Owver Limit  Read
Freq Level Limit Line Lewvel Remark Factor
Wiz dBuV/m dB dBuV/m  dBuV dB
1 @ Z324 .00  54.28 -19.72 74.00 55.28 Peak -1.00
2 m 232400 42.51 -11.49 54.00 43.51 Average -1.00
3@ 2437.00 106.16 107 .07 Peak -0.91
4 @ Z437 .00 101.69 102.60 Average -0.91
J @ Z300.00  53.58 -20.42 74.00 54 .42 Peak -0.84
6@ 2500.00 42.58 -11.42 54.00 43.42 hverage -0.24

Remark: #3 and #4 Fundamental Signal

SPORTON International Inc.
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wesonns. FCC/IC TEST REPORT

Report No. : FR650602

Data: 4
Lewvel (dBuVim)
97

File: D:\Project1i20060 2\ ¥ \Part 15C WL ANE02.11b TX_CHO6.EMI (20)

Date: 2006-05-02

FCC CLASSB

-6ilB

FCC CLASS-B (AVG)

49 MWWW A
° 3000 3600. 4200. 4800. 5400. 6000
Frequency {(MHz)
Site : O3CHOS-HY
Condition : HF-ANT-060410 HORIZONTAL
EUT : PD& Phone
Powrer 1 12Vac0H=z SUNFOHNE(MODEL ACEQSWVI14)
Mladel : TPAZ
Mema : 80211k TX CHOA_2437MH=
Plane : El
Drat File: D:\Projecti2006Q 2\ ¥ \Part 15CWLANYE02.11b TX_CHOG6.EMI (20)

ah
Lewvel (dBuVim)
97

Date: 2006-05-02

FCC CLASSB

-6ilB

P T S -G48
4 6000 6600, 7200. 7800. 8400. 9000
Frequency (MHz}

Site : 0O3CHOE-HY

Condition : HF-ANT-060410 HORIZONTAL

EOT : FDA Phone

Power @ 12Vari0Hz SUNFONE(MODEL: ACEDSW14)

Model @ UPAZ

Mema : 802.11h T CHOE_2437MHz

Plane :El

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255
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FCC/IC TEST REPORT

EROATOMN LAB.

Report No.

FR650602

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Dat.

File: D:\Project\?0060 2\ £ \Part 15C WL ANE02.11b TX_CHOG.EMI (20)

Date: 2006-05-02

a1
Level (dBuVim}
80

FCC CLASS B
I :
Y)Y A : 6B
[ —
o7
3
o 30 a4. 138. 192, 246. 300
Frequency (MHz)
Site : O3CHOA-HY
Condition : BI-L(OG-2004-1122 VERTICAL
EUT : PDA Phone
Power  : 12Vaci0Hz SUNFONE(MODEL:ACEQSVIA)
Model  : UPAZ
Memn  : 80211k TX CHO&_2437MHz
Pline :
Over Limit  Read
Freq Level Limtt Line Level Remark Factor
Wiz dBuV/n dB dBu¥/m  dBuV dB
1 @ 30.54 20.68 -19.32 40.00 32.87 (P -12.19
2w 101.28 24.72 -18.78 43.50 43.78 (P -19.07
3 e 260.04  20.94 -25.06 46.00 36.Z23 QP -15.28
Data: 12 _ File: D:\Project 2006023 2 Part 1SCRVLAN'B02.11b TX_CHOG.EMI (20}
. Level (dBuV.im} Date: 2006-05-02
FCC CLASS B
-64lB
10
5 3
i
0 300 440. 580. T20. 860. 1000
Frequency (MHz)
Site : O3CHOA-HT
Condition : BI-LOG-2004-1122 VERTICAL
EUT : PD4 Fhone
Power @ 12Vaei0Hz SUNFONE(MODEL:ACEOSVIA)
Model  : UPAZ
Mema  : 802.11k TX CHOS_2437MHz
Flane 3
Over Limit  Read
Freq Level Limit Line Level Remark Factor
Wiz dBuV/n dB dBu¥/m  dBuV dB
1 @ 476,40 25.43 -20.57 46.00 35.25 QF -9.82
2 m 704 .90 28.78 -17.22 46.00 31.61 QP -2.83
3@ 9g1.80 31.26 -22.74 24.00 33.06 QP -1.80
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wesonns. FCC/IC TEST REPORT

Report No.

FR650602

Data: 13 File: D:\Projecti200602 4 1 Part 1SCWLANIZ02.11b TX_CHOG.EMI {20)
17 Level (dBuVim} Date: 2006-05-02
3
FCC CLASS-B
-ilB
59 5 FCC CLASS-B {AVG)
“GilB
e e L
o 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site : D03CHO6-HY
Condition  : HF-AWT-080410 VERTICAL
EUT : PD& Phone
Povrer : 12Vac0He SUNFONE(MODEL ACEDSVI1A)
Madel : P42
Memo : 80211k TX CHO&_2437MHz
Plane HEl
Over Limit Read
Freq Level Limtt Line Level Remark Factor
Wiz dBuV/n dB dBu¥/m  dBuV dB
1 @ 2334.00 54 .30 -12.70 74.00 55.30 Peak -1.00
2@ 2334.00 42,53 -11.47 354.00 43.53 hverage -1.00
3@ 2437.00 109 .69 110.60 Peak -0.91
4 @ 2437 .00 104 .49 105.40 Average -0.321
2494 .00 54,17 -19.23 74 .00 55,00 Peal -0.84
6 @ 2494.00 42,63 -11.37 54.00 43.47 bverage -0.84 |
Remark: #3 and #4 Fundamental Signal
Data: 14 File: D:\Project\?00602'3E 1Y Part 1SCWV_AN'B02.11b TX_CHOG.EMI (20}
4 Level (dBuV/im) Date: 2006-05-02
FCCCLASS-B
-tulB
FCC CLASS-B (AVG)
13 TR T S A e e S e omrallB
9 3000 3600, 4200. 4800. 5400, G000
Frequency (MHz)
Site : 03CHOG-HY
Condition : HF-AHNT-080410 VERTICAL
EUT : PD4 Phone
Porwer : 12Van/60Hz SUNFONE(MODEL  ACEQSV 4]
Model : UP4A2
Memo : 80211k TX CHOA_2437MHz
Plane : El

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID : QQXUPX001
IC ID : 4626A-UPX001
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wesonns. FCC/IC TEST REPORT

Report No.

FR650602

Site
Condition
EUT
Povwer
Madel
Memo

Data:

File: D:\Project\?006Q2\ ¥ \Part 15CWLANB02.11b TX_CHOG.EMI {20}

Date: 2006-05-02

15
Level (dBuVim}
a7

FCCCLASS B

]

i b Pttt st nimmens B CLASS-BAAVG) |

49 |ttt

-G4B

0

6000 6600, 7200, 7800.

Frequency (MHz)

: 03CHO8-HY

: HF-ANT-080410 VERTICAL

: PDA Phone

+ 12Vacfs0Hz SUNFONE(MODEL:ACEDSVITA)
: UP42

: 802.11b TXE CHOS_2437MH=

Rl

8400, 9000

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID : QQXUPX001
IC ID : 4626A-UPX001
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wesonns. FCC/IC TEST REPORT

Report No.

FR650602

* Test Mode : Mode 3

= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1

File: D:\Projecti2006Q2EE T Part 15CWWLANB02.11b TX_CH11.EMI (12)

Level (dBuVim)
17

Date: 2006-05-02

FCCICLASS-B
HUB
59 g FCC CLASS-B {AVG)
P T MlB
[ e
9 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz)
Site - 03CHO8-HY
Condition : HF-ANT-080410 HORIZONTAL
EUT . PD& Phone
Fower  : 12Vari0HzSUHFONE(MODEL:ACEDSW1A)
Model - UPAZ
Mema  : 802.11b TX CHI1_2462MHz
Flane D El
Over Limit  Read
Freq Level Limit Line Level Remark Factor
MHz dBuV/m dB dBuV/w  dBuV dB
1 @ 2338.00 53.98 -20.0Z2 74.00 54.98 Peak -1.00
2 @ 2338.00 42.53 -11.47 34.00 43.53 hverage -1.00
3@ 2462.00 100.09 100.97 Feak -0.88
4@ 2462.00 985.73 96.61 Average -0.88
2@ 2498 .00 53.83 -20.15 74.00 54.69 Peak -0.84
@ 2498.00 42.68 -11.32 34.00 43.5Z hverage -0.84
Remark: #3 and #4 Fundamental Signal
SPORTON International Inc. Page No. : 94 of 131
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wesonns. FCC/IC TEST REPORT

Report No. : FR650602

Jite
Condition
EOT
Power
Model
Memo
Plane

Jite
Conditinn
EUT
Power
Madel
Memoa

Flane

Data: 2 Fi
§7 Level (dBuvim)

ile: D:\Project20060Q2EEEF\Part 15CWLANE02.11b TX_CH11.EMI {12)

Date: 2006-05-02

FCCCLASS B

-GilB

FCC CLASS-B (AVG)

: El

: El

! I e oL e e S e e S i R -
% 3000 3600. 4200. 4800. 5400. 6000
Frequency {MHz)
: O3CHOS-HY
: HF-ANT-060410 HORIZONTAL
: PLus Phone
+ 1 2War/e0Hz SUNFONEMODEL: ACEDSW/1A)
; UPAZ
; BO2.11b TE CH11_2462MH=
Data: 3 File: D:\Project'20060Q 235 B Part 15SCWLAN'S02.11b TX_CH11.EMI (12)
o7 Level (dBuVim) Date: 2006-05-02
FCC/CLASS-B
i =]
et an b e it L LLASER B A AVG)
19 e L 6B
0 6000 6600. T200. 7800. 8400. 9000
Frequency (MHz)
: 05CHOS-HY
: HF-ANT-080410 HORIZONTAL
: PDA Phone
: 12Vac/60H= SUNFONEMODEL ACEDSVILA)Y
: TPAZ
;802116 TX CH11_2462MH=

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : QQXUPX001

IC ID : 4626A-UPX001
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wesonns. FCC/IC TEST REPORT

Report No.

FR650602

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 7 File: D:\Projecti2006Q2VE EY \Part 15CWVLANYE02.11b TX_CH11.EMI (12)
17 Lewvel (dBuv/im) Date: 2006-05-02
2
FCC CLASS B
-iB
59 1 5 FCC CLASS-B {AVG]
M =
T .
g 1000 1400. 1800, 2200, 2600, 3000
Frequency {(MHz)
Site . 03CHOE-HY
Condition : HF-ANT-060410 VERTICAL
EUT : PD& Phone
Powrer - 12Vanib0Hz STNFONE(MODEL 4 CEOSV14)
Model : P42
Mlema : 802,11k TX CH11_2462MH=
Plane : El
Owver Limit  Read
Freq Llevel Limit Line Level Remark Factor
MHz dBuV/n dB dBuV/m  dBuV dB
1@ 2384 .00 54.39 -19.41 74.00 55.35 Peak -0.96
Z @ 2384.00 42,49 -11.51 54.00 43.45 hverage -0.96
3@ 2462 .00 104 .59 105.47 Peak -0.88
4 @ Z462 .00 100.02 100.90 Average -0.88
a2 @ Z500.00 53.74 20,26 74.00 54.38 Peak -0.84
[6 @ 200000 43.45 -10.35 54.00 44.20 Average -0.84 |
Remark: #3 and #4 Fundamental Signal

Data: 8 Fi
Lewvel (dBuv im)
97

ile: D:\Project120060Q2\EEFF \Part 15SCWLANIED2.11b TX_CH11.EMI {})2}

ate: 2006-05-02

FCCCLASS B

-6B

FCC CLASS-B (AVG)

19 > LAE,
M‘w\w-
0 3000 3600. 4200. 4800. 5400. 6000
Frequency {(MHz)
Zite : D3CHOS-HY
Condition : HF-ANT-060410 VERTICAL
EUT : PD& Phone
Power - 12Vaci0Hz, SUNFONE(MODEL ACEDSVI1 4)
Mladel : TPAZ
Mema : B0Z2.11b TX CH11_2462MHz
Plane . El

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID : QQXUPX001
IC ID : 4626A-UPX001
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wesonns. FCC/IC TEST REPORT

Report No.

FR650602

Site
Condition
EUT
Power
Model
Mema

Plane

Dat

File: D:Projecti2006Q 2\ ¥ \Part 1SCWVLANIB02.11b TX_CH11.EMI (12}

Date: 2006-05-02

a9
Lewvel (dBuVim)
a7

FCC CLASS B

-tilB

e peatertor e ot b o s rtornr— e AEC B CLASS-BARVG),

49 paos

-64B

0

6000 6600, 7200, 7800,

Frequency {MHz)

: 03CHO&-HY

; HF-ANT-060410 VERTICAL

: PD4 Phone

: 12WaciB0H=z, SUNFONE(MODEL . ACEDSW14)
: TPAZ

: 80211k TX CH11_2452MH=

: El

8400, 29000

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID : QQXUPX001
IC ID : 4626A-UPX001
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wesonns. FCC/IC TEST REPORT

Report No.

FR650602

* Test Mode : Mode 4
* Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
Data: 1 File: D:\Projecti2006Q2¥E B Part 1SCWWLANIB02.11g TX_CHOLEMI (12)

Level (dBuVim)
17

Date: 2006-05-02

FCC CLASS B
-6ilB
59 1“ 5 FCC CLASS-B{AVG)
W -HilB
e
9 1000 1400. 1800, 2200, 3000
Frequency (MHz)
Site . D3CHOS-HY
Condition : HF-ANT-080410 HORIZONTAL
EUT . PD4 Phone
Fower o 12Waci0H= SUNFONE(MODEL ACEDSY/A)
Madel . UPAZ
Mema . 802.11g TX CHO1_2412MHz
Plane D El

Over Limit Read
Freq Level Limit Line Level Remark Factor
Wiz dBuV/n dB dBuV/m  dBuV dB
2388.00 54.20 -19.80 74.00 55.14 Peak -0.95
2388.00 42.72 -11.28 54.00 43.67 bverage -0.95
2412.00 104,92 105.85 Peak -0.93
2412.00 94,97 953,90 Average -0.93
2494 00 54.66 -19.34 74.00 55.50 Peak -0.84
2494 .00 4267 -11.33 54.00 43.51 bverage -0.84

Ly T, B SRR R WS B
= =

Remark: #3 and #4 Fundamental Signal

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : QQXUPX001

IC ID : 4626A-UPX001
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wesonns. FCC/IC TEST REPORT

Report No. : FR650602

Data: 2 File: D:\Projecti2006Q 2 EF Part 1SCWLANIB02.11g TX_CHO1.EMI (12)

Level (dBuVim)
97

Date: 2006-05-02

FCC CLASS-B

-GilB

FCC CLASS-B (AVG)

# WWW‘ TS e e A
9 3000 3600, 4200, 4800, 5400, 6000
Frequency {MHz)
Site . D3CHOS-HY
Condition : HF-ANT-080410 HORIZONTAL
EUT . PD Phone
Porwer + 1 2War/e0Hz SUNFONE(MODEL: ACEDSW/1A4)
Modsl . UPAZ
Mema 1 80211z TE CHO1_2412MH=
Flane : El
Data: 3 File: D:\Project20060 2E B Part 15C WA AN'B02.11g TX_CHO1.EMI (12)
o7 Lesel (dBuvim) Date: 2006-05-02
FCC|CLASS-B
-GilB
[ NPT .Y R b S Y HE DO PR I = i A o - VY
10 bttt 6B
9 6000 6600, 7200. 7800. 8400. 9000
Frequency {MHz)
Site : O3CHOS-HY
Condition : HF-ANT-080410 HORIZONTAL
EUT . PDis Phone
Power 0 12Wac/a0He STHFONE(MODEL ACEDSYW/1A)
Model . UPAZ
Memo . 802.11g TX CHO1_2412MHz
Plane SEL

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : QQXUPX001

IC ID : 4626A-UPX001
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wesonns. FCC/IC TEST REPORT

Report No.

FR650602

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
Data: 7 File: D:\Projecti2006Q2¥E B Part 1SCWLANIB02.11g TX_CHOLEMI (12)

Lewvel ((BuV/im}
17

Date: 2006-05-02

3

FCC CLASS-B
i a8
29 1) \,‘ 5 FCC CLASS-B {AVG)
= e
a 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site ; O3CHOS-HY
Condition : HF-ANT-080410 VERTICAL
EUT . PD4 Phone
Porer 1 1 2VacE0H=z SUNFONE(MODEL ACEQSWI1A)
Model : UPAZ
Memo ;80211 TE CHOL_2412MH=
Flane b
Over Limit Read
Freq Level Limit Line Level Remark Factor
Mz dBuV/in dB dBuV/m  dBuV dB
| @ 2328.00 54.06 -19.94 74,00 55.01 Peak -0.95
2@ 2388.00 4Z2.94 -11.06 54.00 43.8% bverage -0.95
3@ 2412.00 106,91 107 .83 Peak -0.93
4 @ 2412.00 97 .41 98 .34 Average -0.93
2428 00 53,97 -20,03 74,00 54,87 Peak -0,85
@ 248500 42,97 -11.03 54.00 43.82 Average -0.85 |

&
Remark: #3 and #4 Fundamental Signal

Site
Conditinn
EOT
FPower
Model
Memo

Plane

Data: 8 Fi
Level ((BuV/im)

ile: D:\Project2006Q2EEEF\Part 15CWLAN'E02.11g TX_CHO1.EMI {12)

Date: 2006-05-02

: El

a7
FCCICLASS- B
-iB
FCC CLASS-B (AVG)
49 WMWWW -bt!E
f 3000 3600, 4200, 4800, 2400, G000
Frequency (MHz)
: 03CHOS-HY
: HF-ANT-080410 YERTICAL
: PDi&s Phone
0 12¥ac/o0He SUNFONE(MODEL ACEQSWI1A)
: TPaZ
: B02.11g TE CHOL_2412MH=

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID : QQXUPX001
IC ID : 4626A-UPX001
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wesonns. FCC/IC TEST REPORT

Report No.

FR650602

Site
Condition
EOT
Power
Model
Mema

Data: 9
Lewvel (dBuVim)
97

File: D:\Project'i?006Q 24 EF Part 15CWLANS02.11g TX_CHO1.EMI (12)

Date: 2006-05-02

FCCCLASS B

-GilB

49

0

6000 6600, 7200, 7800,

Frequency {MHz)

: 03CHOs-HY

: HF-ANT-080410 VERTICAL

: PD& Phone

: 12Wac/o0Hz SUNFONE(MODEL ACEDSVI1A)
; UPAZ

: 80211z TE CHO1_2412MH=

wEL

8400. 92000

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID : QQXUPX001
IC ID : 4626A-UPX001
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FCC/IC TEST REPORT

EROATOMN LAB.

Report No.

FR650602

* Test Mode : Mode 5
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:\Project20060 2E B Part 15CWAAN'B02.11g TX_CHOB.EMI (20)
80 Lesel (dBuVim) Date: 2006-05-02
FCCCLASS-B
I "
10 : -GiB
A (N |
2
3
9 30 4. 138. 192, 246. 300
Frequency {MHz)
Site : D3CHOS-HY
Condition : BI-LOG-2004-1122 HORIZONTAL
EUT : PDus Phone
Powrer : 12Van/60Hz STNFONE(MODEL: ACEQSW/14)
Model ; P42
Mema 1 80211z TE CHOS_2457MH=
Over Limit Read
Freq Level Limit Line Level Remark Factor
Mz dBuV/n dB dBuV/m  dBuV dB
| @ 30,00 Z1.13 -18.87 40.00 32.99 QP -11.86
2 @ 101.28 28.07 -15.43 43.30 47.14 QF -19.07
3@ 119.64 23.28 -20.22 43.50 40.26 QP -16.98
Data: 2 ~ File: D:\Projecti2006Q2\3E B \Part 1SCWWL_ANIB02.11g TX_CHO6.EMI (20}
%0 Lewvel (dBuVim) Date: 2006-05-02
FCC CLASS B
-GdB
40
12 3
o 300 440. 580, T20. 860, 1000
Frequency (MHz)
Site . 03CHOA-HY
Condition : EI-LOG-2004-1122 HORIZONTAL
EUT : PD Phone
Power » 12Vack0Hz SUNFONE MODEL ACEDSVI1A)
Mladel : P42
Memo . 80211 TX CHOG_2437MHz
Owver Limit Read
Freq Level Limit Line Lewvel Remark Factor
MHz dBuV/m dB dBu¥/m  dBuV dB
1 @ 315.40 27.07 -18.93 46.00 41.18 QP -14.11
Z @ 323.80 Z7.07 -18.43 46.00 41.49 QF -13.92
3@ 420.40 25,77 -20.23 46.00 36.46 (P -10.69
SPORTON International Inc. Page No. : 102 of 131
TEL : 886-2-2696-2468 Report Issued Date : May 18, 2006
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : QQXUPX001
IC ID : 4626A-UPX001



wanroninn. FCC/IC TEST REPORT Report No. : FR650602
Data: 3 File: D:\Projecti2006023E B \Part 1SCRALANB02.111g TX_CHOBG.EMI (20}
17 Level {dBuv/m) Date: 2006-05-02
i)
FCC CLASS B
B
29 1 H 5 FCCCLASS-B (RVG)
J 1]
¢ 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site . 03CHOE-HY
Condition : HF-ANT-060410 HORIZONTAL
EUT . PDuik Phone
Powrer - 12Vanib0Hz STNFONE(MODEL 4 CEOSV14)
Model : UP4Z
Mema . 80211 TX CHOG_2437MHz
Owver Limit Read
Freq Level Limit Line Level Remark Factor
Mz dBuV/m dB dBuV/m  dBuV dB
1@ Z364 .00 534.63 -19.37 74.00 55.61 Peak -0.98
Z @ 2364 .00 4Z.46 -11.54 34.00 43.44 hverage -0.98
3@ 2437.00 103.77 104 .68 Peak -0.91
4@ 2437.00 94 .44 05,33 Average -0.91
J @ Z488 .00 53.80 -20.20 74.00 54.65 Peak -0.85
o @ Z488.00 4Z.60 -11.40 54.00 43.45 hverage -0.85
Remark: #3 and #4 Fundamental Signal
Data: 4 File: D:\Projecti20060Q 2 Y WPart 15CWWLAN'B02.11g TX_CHOG.EMI (20)
o7 Lewvel (dBuVim) Date: 2006-05-02
FCC CLASS-B
-6ulBE
FCC CLASS-B (AVG)
49 WWWWWM‘W 648
9 3000 3600, 4200, 4800, 5400, 6000
Frequency {(MHz)
Site . 03CHOE-HY
Condition : HF-ANT-060410 HORIZONTAL
EUT . PIi Phone
Power - 12Van/60Hz SUNFONE(MODEL: ACEQSW/14)
Model : UPa2
Memo . 802.11g TX CHOG_2437MHz
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wesonns. FCC/IC TEST REPORT

Report No.

FR650602

Site
Condition
EUT
Power
Maodel

Mema

ile: D:\Project120060Q2\EEFF \Part 15SCWALANIE02.11g TX_CHOG.EMI {2I:i.]]l

ate: 2006-05-02

Data: 5 Fi
Level (dBuvim)
97

FCCCLASS B

-64IB

o erm A e Nt ptisiore it e D] RS BB WG

19 BUTRS

-6B

0

6000 6600, 7200. T800.

Frequency (MHz)

: O3CHOS-HY

; HF-ANT-060410 HORIZONTAL

: PD4 Phone

: 12WaciB0H= SUNFONE(MODEL . ACEDSW1A)
: TPAZ

: 802.11g TX CHOA_2437MH=

8400. 9000

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID : QQXUPX001
IC ID : 4626A-UPX001
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wesonns. FCC/IC TEST REPORT Report No. : FR650602

= Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 11 File: D:\Projecti200602E B Part 15CWWLAN'B02.11g TX_CHOG.EMI (20)
. Lewvel {dBuvim) Date: 2006-05-02
FCC/CLASS-B
I
10 | -GilB
I R |
3
2.
’ 30 84. 138. 192, 246. 300
Frequency {MHz)
Site : O3CHOE-HY
Condition : BI-LOG-2004-1122 VERTICAL
EUT : PDus Phome
Poner . 12Var60Hz SUNFONE(MODEL A CE0S¥/14)
Model ; TP4Z
Memo . 802.11g TX CHOG_2437MHz
Owver Limit Read
Freq Level Limit Line Level Remark Factor
MHz dBuV/in dB dBuV/m  dBuV dB
| 31.89 ZZ.16 -17.84 40.00 34.67 P -12.51
Z @ 91.29 Z21.02 -Z2.48 43.30 41.68 QP -20.65
3@ 101.28 24.96 -18.34 43.50 44.02 QP -19.07%
Data: 12 File: D:\Project 2006023 BF Part 15C WN_AN'B02.11g TX_CHOG.EMI (20}
e Level {dBuVim) Date: 2006-05-02
FCC/CLASS B
-GiB
40
q
1
" 300 440. 580. T20. 860. 1000
Frequency {MHz)
Site . O3CHDE-HY
Condition : BI-LOG-2004-1122 VERTICAL
EUT : PD4 Phone
Power . 12Var/60Hz SUNFONE(MODEL ACEQSVI14)
Model ; TRAZ
Memo . 802.11g TX CHOG_2437MHz
Over Limit  Read
Freq Level Limit Line Level Remark Factor
WHz dBuV/n dB dBu¥/m  dBuV dB
| @ 420,40 23.28 -20.42 46,00 36.27 QP -10.69
Z @ 439,30 25.76 -20.24 46.00 35.99 (F -10.23
i@ T87.90 29,67 -16.33 46.00 3Z.81 QP -3.14
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wesonns. FCC/IC TEST REPORT

Report No.

FR650602

Data:

File: D:\Project2006Q 2\ B \Part 15CWLAN'S02.11g TX_CHO6.EMI (20)

Date: 2006-05-02

13
Lewvel (dBuVim)
17

3

FCCCLASS-B
6B
59 1 5 FCC CLASS-B {AVG)
T il I et ]
AR P
9 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site : 053CHOS-HY
Condition : HF-AHT-060410 VERTICAL
EUT : PD4 Phone
Power - 12Var/60Hz SUNFONE(MODEL  ACEQSVI14)
Madal : TPAZ
Memo : 802.11g TX CHOG_2437MHz
Over Limit Read
Freq Level Limit Line Level Remark Factor
Wiz dBu¥/n dB dBu¥/m  dBuV dB
| @ 2344 .00 54.40 -19.60 74.00 355.38 Peak -0.93
Z @ 2344 .00 42,59 -11.41 34.00 43.37 Average -0.93
i@ 2437.00 106 .93 107.83 Peak -0.90
4@ 2437.00 97 .28 98,18 Average -0.90
2 @ 2498.00 53,50 -20.50 7T4.00 54.34 Peak -0.84
[6 @ 2498 .00 42.68 -11.32 34.00 43.3Z2 Average -0.84 ]
Remark: #3 and #4 Fundamental Signal
Data: 14 File: D:\Projecti?0060 2E2 Part 15CW_AN'B02.11g TX_CHOB.EMI {20)

Site
Condition
EOT
Porarer
Model

Mema

Lewvel {dBuVim)
o7

Date: 2006-05-02

FCCCLASS-B

-GilE

FCC CLASS-B (AVG)

: UPAZ
1 B02.11g TE CHO&_2437MHz

49 T P o T T e e R -
9 3000 3600. 4200. 4800. 5400. 6000
Frequency {MHz)
: O3CHOS-HY
: HF-ANT-080410 YERTICAL
: PDus Phone
2 12WacOH=z SUNFONE(MODEL ACEQSW1A)

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : QQXUPX001

IC ID : 4626A-UPX001
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wesonns. FCC/IC TEST REPORT

Report No.

FR650602

Jite
Conditinn
EUT
Power
Model
Memoa

Data: 15
Lewvel {dBuvim})
97

File: D:\Project\?006Q2E BF\Part 15CWLAN'S02.11g TX_CHO6.EMI (20)

Date: 2006-05-02

FCCICLASS-B

6B

-64B

P S e i

0

6000 G600, 7200. 7800.

Frequency (MHz)

: 03CHOS-HY

: HF-ANT-080410 YERTICAL

: PDi4 Phone

o 1 2Vac/60He SUNFONE(MODEL ACEDSVILA)Y
: UP4AZ

: 802.11g TE CHOS_2437MH=

8400. 9000

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID : QQXUPX001
IC ID : 4626A-UPX001
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wesonns. FCC/IC TEST REPORT

Report No.

FR650602

* Test Mode : Mode 6

* Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:\Project\20060 2\ 7Y Part 1SCWLANIB02.11g TX_CH11.EMI (12}
e Level (dBuVim} Date: 2006-05-02
3
FCC CLASS-B
-6ilB
59 T FCC CLASS-B (BVG)
B Bt ]
e
. 1000 1400, 1800. 2200. 2600, 3000
Frequency (MHz)
Site : 03CHO&-HY
Condition : HF-ANT-050410 HORIZONTAL
EUT : PDA4 Phone
Power  : 12Vaci80Hz SUNFONE(MODEL:ACEQSVILA)
Model  : UPAZ
Mems  : 80211g T CHL1_2462MHz
Flane :El
Over Limit  Read
Freq Level Limit Line Level Remark Factor
Wiz dBu¥/m dB dBu¥/m  dEuV dB
1 @ 2388.00 53.94 -20.06 74.00 54.89 Peak -0.95
2@ 2388.00 42.56 -11.44 54.00 43.51 Average -0.95
3@ 2462.00 100.74 101.62 Peak -0.88
4@ 2462.00 90.83 91.71 Average -0.88
3@ 2488.00 54.73 -19.27 74.00 55.58 Peak -0.85
6@ 2488.00 42.5% -11.41 54.00 43.44 Average -0.85
Remark: #3 and #4 Fundamental Signal
SPORTON International Inc. Page No. : 108 of 131
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wesonns. FCC/IC TEST REPORT

Report No.

FR650602

Site
Condition
EUT
Peorarer
Model
Memo

Flane

Site
Condition
EUT
FPower
Madel
Mema

Flane

Data: 2
Level (dBuVim}
97

File: D:\Project\2006Q2E ¥ \Part 15CWLANE02.11g TX_CH11.EMI {12}

Date: 2006-05-02

FCC CLASS-B

-6ilB

FCC CLASS-B (AVG)

=El

4 T P e e o T : Al
" 3000 3600, 4200. 4800. 5400. 6000
Frequency (MHz)
: 053CHO&-HY
: HF-ANT-050410 HORIZONTAL
: P04 Phone
2 12VaciB0Hz SUNFONE(MODEL - ACEQSVITA)
: UPAZ
: B02.11g T CH11_2462MH=
»El
Data: 3 File: D:\Project\2006Q 2= 1Y \Part 1SCWWLANIE02.11g TX_CH11.EMI (12)
97 Level (dBuW/im) Date: 2006-05-02
FCC|CLASS-B
-GilB
- ECC CLASSBAAVE
49 s o -Gl
" 6000 6600, 7200. 7800, 8400, 9000
Frequency (MHz)
: O3CHOS-HY
: HF-ANT-050410 HORIZONTAL
: PDA Phone
: 12Vac0He SUNFONE(MODEL ACEDSVI1A)
: UP4A2
: B02.11g TX CH11_2482MH=

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : QQXUPX001

IC ID : 4626A-UPX001
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FCC/IC TEST REPORT

EROATOMN LAB.

Report No.

FR650602

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 7
Lewvel ((BuVim)
117

File: D:\Projecti2006Q2EE T Part 15CWWLANB02.11g TX_CH11.EMI {12)

Date: 2006-05-02

FCC CLASS-B
HiB
59 5—FCC CLASS-B (AVG)
T e il B
g 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site ; O3CHOS-HY
Condition : HF-ANT-080410 VERTICAL
EUT . PDA Phone
Power 2 12VacS0Hz SUNFONE(MODEL ACEQSWI1A)
Model : UPAZ
Memo ;B02.11g TE CH11_2462MH=
Flane WKL
Over Limit Read
Freq Level Limit Line Level Remark Factor
MHz dBuV/n dB dBuV/m  dBuV dB
| @ 234400 54,10 -19.90 74.00 53.0% Peak -0.98
2@ 2344 .00 42,62 -11.38 54.00 43.60 bverage -0.98
3a 2462.00 105.02 105.90 Peak -0.88
4@ 2462.00 96,04 96.92 Average -0.88
5 @ 2500.00 54.02 -19.98 ¥4.00 54.36 Peak -0.84
[ @ 2500.00 43,75 -10.25 54.00 44,53 bverage -0.84 |

Remark: #3 and #4 Fundamental Signal

Data: 8
Level (dBuVim)
97

File: D:\Projecti2006Q 2 E B Part 1SCWLANIB02.11g TX_CH11.EMI 1':)2}

ate; 2006-05-02

FCCCLASS B

-GilB

FCC CLASS-B (AVG)

49 R Ny WP P S Ll
2 3000 3600, 4200. 4800, 5400. 6000
Frequency {MHz)

Site ; D3CHOS-HY

Condition : HF-ANT-080410 VERTICAL

EUT : PDAs Phone

Power  : 12Vaci0HzSUNFONE(MODEL:ACEDSV/A)

Model  : UPAZ

Memo  : 802.11g T CH11_2452MHz

Flane :El
SPORTON International Inc. Page No. : 110 of 131
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wesonns. FCC/IC TEST REPORT

Report No.

FR650602

Site
Condition
EUT
Powar
Model
Mema

Data: 9
Level (dBuVim)
97

File: D:\Project'?0060 235 B Part 15SC WLANB02.11g TX_CH11.EMI (12)

Date: 2006-05-02

FCCICLASS B

-6ilB

49

0

6000 6600, 7200. 7800,

Frequency {MHz)

: 03CHOs-HY

: HF-ANT-080410 YERTICAL

: PD4 Phone

: 12Wac/60Hz SUNFONE(MODEL : ACEDSVILA)
: UR4AZ

: 80211 TX CH11_2462MH=

: El

8400, 9000

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID : QQXUPX001
IC ID : 4626A-UPX001
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wesonns. FCC/IC TEST REPORT Report No.

FR650602

* Test Mode : Mode 7
* Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
Data: 1 File: D:\Project20060 2R Part 15CBTIDHSBET TX CHOO0.EMI (12)

Level (dBuVim)
o7

Date: 2006-04-30

FCCCLASS-B

-6ilB

FCC CLASS-B (AVG)

54

Uw_.mwuw_-f—wu-"——‘u-w

1000 1400, 1800, 2200, 2600, 3000
Frequency {MHz)
Site . 03CHOE-HY
Condition : HF-ANT-060410 HORIZONTAL
EUT . PD& Phone
Fower  : 12Var0Hz SUNFONE(MODEL:ACEOSWI1A)
Model - UPAZ
Memo  : BT T CHOD_Z2402MHz
Over Limit  Read
Freq Level Limit Line Level Remark Factor
MHz dBuV/u dB dBuV/w  dBuV dB
1 2390.00 49.84 -24.16 74.00 50.78 Peak -0.94
2@ 2390.00 38.85 -15.15 54.00 39.79 hverage -0.94
i@ 2402.00  85.30 86.24 hverage -0.94
4@ 2402.00 91.21 92.14 Peak -0.93
5@ 2483 .50 38.63 -15.37 54.00 30.49 hverage -0.86
] 248400 50.20 -23.71 74.00 51.15 Peak -0.86
Remark: #3 and #4 Fundamental Signal
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wesonns. FCC/IC TEST REPORT

Report No. : FR650602

Site
Condition
EOT
Poraer
Model
Mema

Jite
Condition
EUT
FPower
Madel

Memoa

Data: 2
¥ Lewvel (dBuVim)

File: D:\Projecti2006Q2EEEf Part 15C\BTDHSET TX CHOO.EMI (12)

Date: 2006-04-30

FCCCLASS-B

-6ilB

FCC CLASS-B (AVG)

: UPAZ
: BT TX CHOO_2402MH=

Data: 3
Level (dBuVim)
97

& S P B s IRy s —
2 3000 3600. 4200. 4800. 5400. 6000
Frequency {MHz)
: D3CHOS-HY
. HF-ANT-080410 HORIZONTAL
: PDuk Phone
. 12Vac/60Hz SUNFONE(MODEL . ACEQSWI14)

File: D:\Projecti2006Q2¥E ¥ Part 1SCABTDHSBT TX CHOO.EMI (12)

Date: 2006-04-30

FCCCLASS B

-6ulB

4 fomasaip i b

0

G000 6600, 7200, 7800,

Frequency (MHz)

: D3CHO8-HY

: HF-ANT-080410 HORIZONTAL

: PDit Phone

1 12¥ac/e0He SUNFONE(MODEL ACEQSVI1A)
: UPAZ

: BT TX CHOO_2402MH=

8400. 9000

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : QQXUPX001

IC ID : 4626A-UPX001
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wesonns. FCC/IC TEST REPORT

Report No.

FR650602

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 7 Fi
Level (dBuVim)
107

ile: D:\Project2006Q2EEEF\Part 15CHTIDHSABT TX CHOO.EMI (12)

Date: 2006-04-30

3
FCCCLASS-B
-GlB
FCC CLASS-B {AVG)
54 . o
2 1000 1400. 1800. 2200. 2600. 3000
Frequency {MHz)
Site : O3CHOS-HY
Condition : HF-ANT-060410 VERTICAL
EUT : PLi Phone
Power : 12Wac/a0He STHFONE(MODEL ACEDSV/1A)
Model P42
Memo . BT TX CHOO_2402MHz
Ower Limit Read
Freq Level Limit Line Level Remark Factor
MHz dBuV/m dB dBuV/m  dBuV dB
[La 2390.00 39.10 -14.90 54.00 40.04 Average 20,04 |
2 2390.00 49,33 -24.67 74.00 350.27 Peak -0.94
3@ 2402.00 92.53 93 .46 Peak -0.94
4@ 2402.00 86,82 87.76 hverage -0.94
g 2488 .00 49.74 -24 .26 74.00 350.32 Peak -0.85
6@ 2438.00 38.69 -15.31 54.00 39.54 bverage -0.85

Remark: #3 and #4 Fundamental Signal

Data: 8 Fi
Level ((BuV/im)

ile: D:\Project20060Q2EEEF\Part 15CHTDHSABT TX CHOO.EMI (12)

Date: 2006-04-30

a7
FCC CLASS-B
-GB
FCC CLASS-B {AVG)
2 PN P P P R, Y e P Gl
n 3000 3600. 4200. 4800. 5400. 6000
Frequency (MHz)
Site : 03CHOS-HY
Condition : HF-ANT-060410 YERTICAL
EUT : PLus Phone
Poraer + 1 2War/60Hz SUNFONE(MODEL: ACEDSW/1A)
Moadel : UP4Z
Meme : BT TX CHOO_2402MH=

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : QQXUPX001

IC ID : 4626A-UPX001
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wesonns. FCC/IC TEST REPORT

Report No. : FR650602

Data: 9 File: D:\Project?0060 2R Part 15C\BTIDHSBT TX CHOOD.EMI (12)
o7 Level (dBuV/im} Date: 2006-04-30
FCCICLASS-B
-lB
i s i e o, At v g A o ASE-BARVG),
40 kit i T 6B
i G000 G600, 7200, T800. 8400, 9000
Frequency {MHz)
Site . D3CHO8-HY
Condition : HF-ANT-080410 YERTICAL
EUT . PDs Phone
Powsr  : 12Vaci0HzSUNFONE(MODEL ACEOSVi14)
Model  : UPAZ
Memo  : BT TX CHOD_2402MHz
SPORTON International Inc. Page No. : 115 of 131
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FCC/IC TEST REPORT

EROATOMN LAB.

Report No.

FR650602

* Test Mode : Mode 8
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 21
Level {dBuVY/m)
80

File: D:\Projecti2006Q2¥EF Part 1SCABTIDHSET TX CH39.EMI (24)

Date: 2006-05-02

FCCCLASS B
] .
10 ; -GilB
P I |
3
2
9 30 4. 138. 192, 300
Frequency {MHz)
Site : D3CHOS-HY
Condition : BI-LOG-2004-1122 HORIZONTAL
EUT : PTus Phone
Poner . 12Var/60Hz PHIHON G{MODEL PSCOSR-050CF)
Modal ; P42
Memo : BT TX CH39_2441MH=
Ower Limit Read
Freq Level Limit Line Level Remark Factor
WHz dBuV/n dB dBuV/w  dBuV dB
1 @ 30.00 Z1.19 -18.81 40.00 33.05 QP -11.86
2@ 91.29 17.59 -25.91 43.30 38.24 (P -20.65
3m 101.28 23.23 -20.27 43.50 42.30 QP -19.07
Data: 22 File: D:\Projecti?0060 2 Part 15CHTIDHSET TX CH39.EMI (24)
4 Level (dBuVim) Date: 2006-05-02
FCCCLASS-B
-6ulB
40
2 3
1
9 300 440. 580. 720. 1000
Frequency (MHz)
Site : 03CHOS-HY
Condition : BI-LOG-2004-1122 HORIZONTAL
EUT : PLri Phone
Porarer 1 2War/60H= PHIHON G MODEL PSCOSE-050CT)
Model ;P42
Mema : BT TX CH3%9_2441MH=
Over Limit Read
Freq Level Limit Line Level Remark Factor
Mz dBuV/n dB dBuV/m  dBuV dB
| @ 298.90 24 .37 -21.63 46.00 32.40 QF -8.02
[Zm 706.30 20,06 -16.94 46.00 31.84 QP -2.78
3@ O71.30 ZB.66 -24.34 54.00 3Z2.03 QP -2.33
SPORTON International Inc. Page No. : 116 of 131
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wesonns. FCC/IC TEST REPORT Report No. : FR650602

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 23 File: D:\Project'2006Q2EEF Part 15CBTDHSBT TX CH39.EMI (24)
4 Level ((BuVim} Date: 2006-05-02
FCC CLASS-B
I -
0 : -6dB
[ C—
5 3
o 30 84. 138. 192, 246. 300
Frequency {MHz)
Site . O3CHOE-HY
Condition : BI-LOG-2004-1122 VERTICAL
EUT : PD4 Phone
Porwer - 12Vac/0Hz PHIHON G{MODEL PSCOSE-050CF)
Model : TPAZ
Mems . BT TX CH39_2441MHz
Over Limit Read
Freq Level Limit Line Level Remark Factor
MHz dBuV/in dB dBuV/m  dBuV dB
| @ 30.00 Z21.18 -18.82 40.00 33.04 QP -11.86
2@ 91.29 19.08 -24 .42 43.50 39.73 QP -20.65
3@ 101.28 21.44 -22.06 43.50 40.50 QP -19.07
Data: 24 File: D:\Projecti200602¥ER Part 15C\BTDHSBT TX CH39.EMI (24)
80 Lewel (dBuVim) Date: 2006-05-02
FCC CLASS-B
-GilB
40
2 3
1
9 300 440. 580. 720. 860. 1000
Frequency {MHz)
Site : O3CHOE-HY
Condition : BI-LOG-2004-1122 VERTICAL
EUT : PD'4 Phone
Porwer - 12Vacki0Hz PHIHON G{MODEL PSCOSE-050CF)
Model . UPAZ
Mems . BT TX CH39_2441MHz
Over Limit Read
Freq Level Limit Line Level Remark Factor
Mz dBuV/n dB dBuV/m  dBuV dB
1 @ 548 .50 23.07 -22.93 46.00 30.77 QP -7.90
2@ 792,80 28.89 -17.11 46.00 31.85 QP -2.96
3@ 988 .80 30.98 -23.02 34.00 32.53 QP -1.56
SPORTON International Inc. Page No. ;117 of 131
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* Test Mode : Mode 9
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:\Project2006Q2E B Part 15CHTIDHSET TX CH39.EMI (24)
80 Level {dBuVY/m) Date: 2006-04-30
FCCICLASS-B
I "
10 : -GiB
A (N |
1 7 3
@ 30 4. 138. 192, 246, 300
Frequency (MHz)
Site : 03CHOS-HY
Condition : BI-LOG-2004-1122 HORIZONTAL
EUT : PD Phone
Porarer 0 1 2Wac/e0Hz STHFONE(MODEL ACEDSVW/1A)
Model : P42
Memo : BT TX CH39_2441MH=
Over Limit Read
Freq Level Limit Line Level Remark Factor
Wiz dBuV/in dB dBuV/m  dBuV dB
| @ 91.29 Z5.69 -17.81 43.30 46.35 QP -20.65
2@ 10128 23,14 -20.36 43.50 42.20 QP -19.07
3@ 191.73 22.73 -20.72 43.30 41.75 QF -19.00
Data: 2 File: D:\Projecti2006Q2\E R \Part 1SCAHTIDHSBT TX CHI9.EMI (24)
80 Lewvel {dBuvin) Date: 2006-04-30
FCC/CLASS-B
-iulB
10
2 3
|
¢ 300 440, 580. T20. 860. 1000
Frequency (MHz)
Zite : D3CHOS-HY
Condition : BI-LOG-2004-1122 HORIZONTAL
EUT : PD& Phone
Powrer - 12Vanib0Hz STNFONE(MODEL 4 CEOSV14)
Model : P42
Mlema : BT TX CH3?_2441MH=
Ower Limit Read
Freq Level Limit Line Level Remark Factor
WHz dBuV/n dB dBuV/m  dBu¥ dB
1 @ 488 .30 24 .36 -Z1.64 46.00 33.62 QF -0.29
2 a 782,30 28,95 -17.03 46.00 3Z.Z5 QF -3.30
3@ Q00 .90 29,93 -24.07 54.00 31.43 QF -1.30
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Site
Condition
EOT
Porer
Model
Mema

1@
2@
3@
4 @
5@
6 @
e

Data:

File: D:\Projecti2006Q2\E B \Part 1SCABTIDHSBT TX CH39.EMI (24)

Date: 2006-04-30

3
Level {dBuv:m)
07

Remark: #3 and #4 Fundamental Signal

Data: 4

FCC CLASS B
-GilB
FCC CLASS-B (AVG)
& SO N5 N | 1 s W v
g 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
; O3CHOS-HY
. HF-ANT-060410 HORIZONT AL
: FDA Phone
+ 1 2War/B0Hz SUNFONE MODEL - ACEDSVI1A)
: TTPAZ
: BT TX CH3? 2441 MH=
Owver Limit Read
Freq Level Limit Line Level Remark Factor
Mz dBuV/m dB dBuV/m  dBuV dB
2334 .00 50.24 2376 74.00 51.25 Peak -1.00
2334.00 38.70 -15.30 5400 39.70 bverage -1.00
2441.00 89,11 0.01 Peak -0.90
2441.00 32.90 83.79 Average -0.89
2488 .00 50.11 -23.89 74,00 50.97 Peak -0.85
248800 38.73 -15.27 54.00 39.58 Average -0.85

File: D:\Projecti2006Q2¥EF Part 1SCABTIDHSET TX CH39.EMI (24)

Date: 2006-04-30

Level {dBuVY/m)
a7

FCCCLASS B

-GilB

FCC CLASS-B {AVG)

49 WM S
g 3000 3600, 4200, 4800. 5400, 6000
Frequency (MHz)

Site : D3CHOS-HY

Condition ; HF-ANT-080410 HORIZONTAL

EUT : PDA Phone

Power  : 12Vaci0HzSUNFONE(MODEL:ACEDSV/1A)

Model  : UPAZ

Memo  : BT TX CH39_2441MHz
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Report No.

FR650602

Site
Condition
EOT
Powrer
Model
Memo

Data: 5 File: D:\Projecti2006Q2\E B \Part 1SCABTIDHSBT TX CH39.EMI (24)

Lewvel (dBuvim)
a7

Date: 2006-04-30

FCCCLASS B

-GiE

49 [t

0

6000 6600, 7200, 7800,

Frequency (MHz)

: O3CHOS-HY

: HF-4MT-060410 HORIZONTAL

: PDi& Phone

0 12VacB0Hz SUNFONE(MODEL ACEQSWI14A)
: UP4Z

: BT TX CH32_2441MH=

8400, 9000

SPORTON International Inc.
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= Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 11 File: D:\Projeci200602¥ER Part 15C\HTDHSBT TX CH39.EMI (24)
- Lewvel (dBuVim) Date: 2006-04-30
FCCCLASS-B
] .
10 ; -GilB
P U— |
7 3
1
30 84. 138. 192, 246, 300
Frequency {MHz)
Site . 03CHOE-HY
Condition : BI-LOG-2004-1122 VERTICAL
EUT : PTus Phone
Power . 12Van60Hz STNFONE(MODEL: A CEQSW/14)
Modal ; P42
Memo . BT TX CH39_2441MHz
Owver Limit Read
Freq Level Limit Line Level Remark Factor
MHz dBuV/n dB dBuV/m  dBuV dB
| @ 33.24  ZZ.27 -17.73 40.00 35.10 QP -12.84
2 @ 91.29 25.38 -18.12 43.30 46.03 QP -20.65
3@ 101.28 27,17 -16.33 43.50 46.23 QP -19.07
Data: 12 File: D:\Project 200602V EPF\Part 1SC\BTDHS'BT TX CH39.EMI (24)
P Level {dBuVim) Date: 2006-04-30
FCC/CLASS B
-GiB
40
i 3
1
" 300 440, 580. 720, 860. 1000
Frequency (MHz)
Site : 03CHOS-HY
Conditian @ BI-LOG-2004-1122 VERTICAL
EUT : PD& Phone
Porrar + 12Vac/80H= SUNFONEMODEL: ACEDSVILA)
Madel . P42
Mema : BT TX CH39_2441MH=
Over Limit Read
Freq Level Limit Line Level Remark Factor
Wz dBuV/n dB dBu¥/m  dBuV dB
1@ 498 .80 24 .83 -21.17 46.00 34.03 QF -0.23
Z @ 782.30 28.37 -17.63 46.00 31.67 (QF -3.30
3@ QoZ .30 29.50 -24.50 34.00 30.99 QP -1.49
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Report No.

FR650602

Data:

File: D:\Project2006Q2\ B Part 15C\HTDHSBT TX CH39.EMI (24}

Date: 2006-04-30

13
Lewvel (dBuVim)
o7

FCCICLASS-B

-G8

FCC CLASS-B (AVG)

54 DMMUWM'
M o
9 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site . D3CHOS-HY
Cornditian : HF-4HNT-080410 VERTICAL
EUT . PD4 Phone
Power - 12Vac/0H= SUNFONE(MODEL ACEDSW/LA)
Model : TPAZ
Mema . BT TX CH39_2441MHz
Over Limit  Read
Freq Level Limit Line Level Remark Factor
WHz dBuV/n dB dBu¥/m  dBuV dB
1@ 2328 .00 50.06 -23.94 74.00 51.06 Peak -1.00
Z @ 2328.00  38.50 -12.50 34.00 39.30 Average -1.00
3@ 2441.00 90,97 91.87 Peak -0.90
4@ 2441.00 284 .89 85.78 Average -0.89
2 @ 2488 .00 50,03 -23,93 74,00 20.9] Peak -0,83
[6 @ 2485.00 38.95 -15.25 54.00 39.60 Average -0.835 |
Remark: #3 and #4 Fundamental Signal
Data: 14 File: D:\Projeci200602:ER Part 15C\HTDHSBT TX CH39.EMI (24)
i Lewvel (dBuVim) Date: 2006-04-30
FCC|CLASS-B
-GilB
FCC CLASS-B {AVG)
49 MNW S8
9 3000 3600, 4200. 4800. 5400. 6000
Frequency {MHz)
Site : D3CHOS-HY
Condition : HF-4NT-080410 VERTICAL
EUT : PDus Phone
Power - 12Vack0Hz STHFONE(MODEL ACEDSY/14)
Model : TP4Z
Mema . BT TX CH39_2441MHz
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Data: 15 File: D:\Projecti200602'FE BFPart 1SC\BT'IDHS'BT T CH39.EMI (24)
o7 Lewel {dBuVim} Date: 2006-04-30
FCCCLASS B
-6dB
MMWMW
id e R 6B
¢ 6000 G600, T200. 7800, 8400. 9000
Frequency (MHz)
Site : 03CHOS-HY
Condition : HF-ANT-050410 VERTICAL
EUT : PDA Phone
Power  : 12Vac0HzSUNFONE(MODEL:ACEOSV/LA)
Modsl  : UPAZ
Memo  : BT TX CH39_2441MHz
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* Test Mode : Mode 10
* Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1
Level (dBuvin)
107

File: D:\Project\?006Q2\ T \Part 15C\HTIDHS\BT TX CH78.EMI (12)

Date: 2006-04-30

FCC CLASS-B

-64lB

FCC CLASS-B {AVG)

54
M : i
" 1000 1400, 1800. 2200. 2600, 3000
Frequency (MHz)
Site : 03CHO&-HY
Condition : HF-ANT-080410 HORIZONTAL
EUT : PDA4 Phone
Power  : 12Vaeit0Hz SUNFONE(MODEL:ACEOSVILA)
Madel  : UPAZ
Mems  : BT TX CH72_2430MHz
Over Limit Read
Freq Lewel Limtit Line Level Remark Factor
MHz dBuV¥/m dB dBu¥/m  dBnV dB
1 2334.00 49.90 -24.10 74.00 50.91 Peak -1.00
2@ 2334.00 38.56 -15.44 54.00 39.36 Average -1.00
3@ 2430.00 88.03 88.89 Peak -0.86
4@ 2430.00 20.30 81.16 Average -0.86
2@ 2433.50 47,11 -56.89 54.00 47.97 hverage -0.86
6@ 2483.50 67.28 -6.72 T4.00 68.14 Peak -0.86
Remark: #3 and #4 Fundamental Signal
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Site
Condition
EUT
Power
Madel

Memo

Site
Condition
EUT
Peorarer
Model
Mema

Level (dBuVW/im)
a7

Data: 2 File: D:\Project\200602E B Part 15C\BT'DHS\BT TX CH78.EMI (12)
b Level (dBuVim} Date: 2006-04-30
FCC/CLASS B
-GilB
FCC CLASS-B (AVG)
43 T T T e e 1 & =L
0 3000 3600. 4200. 4800. 5400. 6000
Frequency (MHz)
: O3CHOs-HY
: HF-ANT-080410 HORIZONTAL
: PDA Phone
2 12Va0He SUNFONE(MODEL ACEDSVILA)
: UP4A2
. BT TX CH78_2450MHz
Data: 3 File: D:\Project\2006Q2E ¥ Part 15C\BT'IDHS\BT TX CH78.EMI (12)

Date: 2006-04-30

FCC CLASSB

-6alB

mem

490 B il

-6ilB

0

6000 6600. 7200. T7800.

Frequency (MHz)

: O3CHO8-HY

: HF-ANT-080410 HORIZONTAL

: PD4 Phone

: 12Vac50Hz SUNFONE(MODEL:ACEDSVI1 4)
: URAZ

: BT TX CH72_2420MH=

8400. 9000
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 7 File: D:\Project2006023E B Part 15C\HTIIHSET TX CHTS.EMI (12)
Level ((BuV/im} Date: 2006-04-30
107
3
FCC CLASS-B
-GilB
FCC CLASS-B (AVG)
54
M
o 1000 1400. 1800. 2200, 2600. 3000
Frequency {MHz)
Site : O3CHOS-HY
Condition : HF-ANT-080410 VERTICAL
EUT : PDit Phone
Porwer - 12Vack0Hz STNFONE(MODEL ACEOSW/14)
Madel ; UPAZ
Memn . BT TX CH72_2480MH=
Over Limit Read
Freq Level Limit Line Level Remark Factor
Mz dBuV/in dB dBuV/m  dBuV dB
1 2344 .00 49,96 -24.04 74,00 50.95 Peak -0.98
2@ 2344 .00 38.44 -15.56 54.00 39.42 bverage -0.98
3@ 2430.00  9Z.41 93.27 Peak -0.86
4@ 2480.00  85.76 80.02 Average -0.86
5 @ 2425.50 71.37 -2.63 74.00 7T2.25 Peak -0.86
[6 @ 2483.50 52.66 -1.34 54.00 53.52 bverage -0.86 |

Remark: #3 and #4 Fundamental Signal

Data: 8
Lewvel ((dBuVim}
97

File: D:\Project'2006Q2E R Part 15CBTDHSBT TX CH78.EMI (12)

Date: 2006-04-30

FCCCLASS B

-6ilB

FCC CLASS-B (AVG)

49 WW 823 A = :il!‘-IB
i 3000 3600, 4200, 4800, 5400. 6000
Frequency {MHz)
Site : O3CHOE-HY
Condition : HF-ANT-060410 VERTICAL
EUT : PDus Phome
Foner : 12WariE0Hz STHFONE(MODEL  ACEQSWI14)
Model : P42
Meran . BT TX CH7E_2480MHz

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : QQXUPX001

IC ID : 4626A-UPX001

Page No.
Report Issued Date
Report Version

1126 of 131
: May 18, 2006
. Rev. 01



wesonns. FCC/IC TEST REPORT

Report No.

FR650602

Site
Condition
EUT
Power
Model
Mema

Remark: Testing was performed to 25GHz. No emissions closer than 20dB of the limit was detected other

Data: 9 File: D:\Project2006Q 2\ B Part 15C\HTDHS'BT TX CH78.EMI (12}

Level (dBuV//m)
a7

Date: 2006-04-30

FCCCLASS-B

-6dB

WWWMWL

-64B

0

6000 G600, 7200. 7800.

Frequency (MHz)

: 03CHOS-HY

: HF-4NT-060410 YERTICAL

: PD4 Phone

: 12Vac/B0H= SUNFONE(MODEL ACEOSV/14)
: UPAZ

;. BT TX CH72_2420MHz

than those shown in the data above.

8400. 9000
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5.12 Antenna Requirements

5.12.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used with

the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is greater

than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.12.2 Antenna Connected Construction
The antennas used in this product are PIFAs for both WLAN and BT. The connector is Finger on

antenna port and it is considered to meet antenna requirement of FCC.

5.12.3 Antenna Gain
The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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6. List of Measuring Equipments Used
. e Calibration
Instrument | Manufacturer [ Model No. Serial No. [ Characteristics Date Due Date Remark
; Conduction
EMC Receiver R&S ESCS 30 100174 9kHz — 2.75GHz | Jun. 28, 2005 | Jun. 28, 2006
(CO01-HY)
Conduction
LISN MessTec NNB-2/16Z 2001/009 9kHz — 30MHz | Mar. 29, 2006 | Mar. 29, 2007
(COO01-HY)
LISN Conduction
. MessTec NNB-2/16Z 2001/004 9kHz — 30MHz | Apr. 19, 2006 | Apr. 19, 2007
(Support Unit) (CO01-HY)
; Conduction
EMI Filter LINDGREN LRE-2060 1004 < 450Hz N/A N/A
(CO01-HY)
) Conduction
EMI Filter LINDGREN N6006 201052 0 - 60Hz N/A N/A
(CO01-HY)
Suhner Conduction
RF Cable-CON ) RG223/U CB029 9kHz — 30MHz | Dec. 22, 2005 | Dec. 22, 2006
Switzerland (COO01-HY)
Spectrum . Radiation
Agilent E4408B MY44211030 | 9KHz-26.5GHz | Dec. 22, 2005 | Dec. 22, 2006
analyzer (03CHO06-HY)
. Radiation
Receiver R&S ESCS30 100356 9KHz-2.75GHz | Jul. 25,2005 | Jul. 24, 2006
(03CHO06-HY)
Radiation
Controller CT SC100 N/A N/A Jun. 28, 2005 | Jun. 27, 2006
(03CHO06-HY)
) Radiation
Bilog Antenna | SCHAFFNER CBL6112B 2885 30MHz -2GHz N/A N/A
(03CHO06-HY)
Radiation
Horn Antenna Com-Power AH118 071025 1G-18G Nov. 22, 2004 | Nov. 22, 2006
(03CH06-HY)
SCHWARZBEC Radiation
SHF-EHF Horn BBHA 9170 9170-249 14G - 40G Feb. 1, 2005 Feb. 1, 2007
K (03CHO06-HY)
= Radiation
HF Amplifier MITEQ AFS44 973248 0.1G - 26.5G Jul. 21, 2005 | Jul. 20, 2006
(03CHO06-HY)
. Radiation
Amplifier MITEQ AMF-6F 997165 26G - 40G Jul. 21, 2005 | Jul. 20, 2006
(03CHO06-HY)
Radiation
Turn Table HD DS 420 420/650/00 | 0~ 360 degree N/A N/A
(03CHO06-HY)
Radiation
Antenna Mast HD MA 240 240/560/00 Im-4m N/A N/A
(03CHO06-HY)
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7. Uncertainty Evaluation
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Contribution X
Uncertainty of
" u(x;)
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence
2.26
of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)

Contribution Uncertainty of X;
. Probability u(x)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence
of 95%  U=2Uc(y) 24
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Uncertainty of Radiated Emission Measurement (1GHz ~ 40GHz)
Contribution Uncertainty of )
Ci Ci*u(x
Probability u(x) '
dB . . .
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2=0.194
Uncertainty=20log(1-I'1*T"2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
4,72
confidence of 95%  U=2Ue(y)
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